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AGGREGATE GRADING ANALYSIS

Client: Smalldene Midlands
Sample Ref. 24.434
Source Armoury Road, Small Heath
Material Description Type 1
Date Sample Received 3rd December 2024
Date of Test 12th December 2024
Sample Weight (g) 3000
Sieve Cum. Weight % Weight % Passing Limits % Pass/
Size Retained Retained By Weight Fail
63mm 0.00 0.0% 100.0% 100 PASS
31.5mm 65.00 2.2% 97.8% 75-99 PASS
16mm 863.00 28.8% 71.2% 43-81 PASS
8mm 1270.00 42.3% 57.7% 23-66 PASS
4mm 2153.00 71.8% 28.2% 12-53 PASS
2mm 2403.00 80.1% 19.9% 6-42 PASS
1mm 2796.00 93.0% 7.0% 3-32 PASS
0.063mm 3000.00 100.0% 0.0% 0-9 PASS
Moisture % 9.80%
Grading Curve
63mm 31.5mm 16mm 8mm 4mm 2mm 1mm 0.063mm

The material tested complies with the Specification for Highway Works Clause 803 for Type 1 Specification




